



TEST REPORT

REPORT NUMBER : TURA160213289
APPLICANT NAME : Hnc Yapı Dekorasyon San.Tic.Ltd.Şti.
ADDRESS : Atatürk Bulv. İmç Blokları 2.Blok No:2518 Fatih İstanbul / TURKEY
TEL:0212 512 05 10FAX:0212 512 05 11
Attention : Cem Şahin (cem@hncyapi.com)
SAMPLE DESCRIPTION : One sample of Ecrú wallpaper
DATE IN : 14 December ,2016 (11:53)
DATE OUT : 16 December ,2016
BUYER'S REGION : EUROPE

TEST	SAMPLE
Phthalate Content	1 P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT / I = INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT / M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS: FURTHER STEPS

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of TÜRKAK accreditation. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory.

Tolga KUCUKKARAAGAC
Customer Care Executive

Zeynep AKIN
Chemical Laboratory Manager

Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No.23 Altındag Plaza Yenibosna-34197 /ISTANBUL
Phone : +90 212 496 46 46 Fax: +90 212 452 80 55
e-mail : intertekcg.turkiye@intertek.com



160213289

Test Method	Results	Requirements
-------------	---------	--------------

Phthalate Content

INTERTEK IHTM AL.2.026 based on EN 14372 : 2004

Method By Gas Chromatographic- Mass Spectrometric (GC- MS) Analysis

	CAS NO	RESULT (% , w/w)	REQUIREMENT (% , w/w)
DIBUTLY PHTHALATE (DBP)	84-74-2	ND	
DIETHYL HEXYL PHTHALATE (DEHP)	117-81-7	ND	
BENZYL BUTYL PHTHALATE (BBP)	85-68-7	ND	
SUM OF THREE PHTHALATES		ND	
LIMIT (MAX)			TOTAL 0,1% (1000 ppm)
DI-ISO-NONYL PHTHALATE (DINP)	28553-12-0	ND	
DI-N-OCTYL PHTHALATE (DNOP)	117-84-0	ND	
DI-ISO-DECYL PHTHALATE (DIDP)	26761-40-0	ND	
SUM OF THREE PHTHALATES		ND	
LIMIT (MAX)			TOTAL 0,1% (1000 ppm)

ppm (part per million) =mg / kg
 < =Less Than
 * =EXCEEDED LIMIT
 ND =Not Detected
 Detection Limit = DINP,DIDP : 100 ppm, Other Phthalates : 10 ppm

Estimated Total Uncertainty=(±5%)

END OF TEST REPORT